
TEXAS WATER DEVELOPMENT BOARD
PO BOX 13231    AUSTIN, TX 78711

STATE OF TEXAS

Intended Use Plan
Clean Water State Revolving Fund

www.twdb.texas.gov/financial/programs/CWSRF

 2020

http://www.twdb.texas.gov/
http://www.twdb.texas.gov/financial/programs/CWSRF/index.asp


 



 
 

 

 

Clean Water State Revolving Fund 

SFY 2020 Intended Use Plan 

Draft Dated: July 3, 2019 
 
 
 

 
 
 
 
 
 
 
 
 
 
 

 
 
  



 
 

 
Clean Water State Revolving Fund  /  SFY 2020 Intended Use Plan                                       2 

 

Contents 

I. Overview ...................................................................................................................... 5 
II. Purpose ....................................................................................................................... 5 
[...]
Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

61 20 13160 Orange Co WCID # 2 5,269 Currently, flooding causes lengthy plant shutdowns.  
Elevating sensitive components will minimize future flood 
damage, decrease the cost of repairs, and significantly 
reduce disruption of the wastewater treatment process. The 
collection system also experiences large volumes of I/I, 
therefore, compromised piping and manholes will be identified 
and replaced. Elevate sensitive components of the treatment 
plant on earthen pads to minimize future flooding and plant 
shutdown.  Components to be elevated include the MCC, 
standby generator, chemical feed equipment, office/laboratory 
building, and mechanical building. Rehabilitate controls, 
electrical conduits, and conductors throughout the treatment 
plant. Expand equalization pond, add grit unit, replace bar 
screen and rehabilitate the clarifier and orbal mechanisms. 
Pipe burst old sewer line with larger diameter hdpe and 
replace manholes and services.

CWT PDC $8,508,776.00

80 10 12972 Palo Pinto County 202 The County has been cited and received an enforcement 
order for maintenance and treatment issues related to 
excessive solids in the plant and failures to control solids in 
the treatment process. The County has also received notices 
of violation for effluent violations. The existing plant is now 20 
years old and is reaching its design life.  The process that is 
employed by the plant is also not capable of treating the 
effluent to a higher quality, nor can it be easily expanded. The 
Palo Pinto County WWTP serves the unincorporated 
community of Palo Pinto, Texas. The community is the 
County Seat of Palo Pinto County and is the home to the Palo 
Pinto County Courthouse, the  Palo Pinto County Jail and 
several other County Offices. According to the latest 
American Community Survey, Palo Pinto County has 
proposed to replace their existing WWTP with a new plant 
that utilizes the SBR Process.

CWT AC $2,780,000.00 70%

86



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

10 66 13017 Pecos City 9,552 The current facility in Pecos has reached a discharge rate 
that triggers them to be in design or construction of a new 
plant. The increase in flow is due to the large influx of workers 
in the booming oil field.

Additionally, to irrigate lands not in the plant's evaporation 
disposal site would require the treatment plan to meet a 5 
CBOD / 5 TSS requirements. Construct a new 3.5 MGD 
wastewater treatment plant using an advanced process such 
as sequencing batch reactors, new head-works, new bar 
screening, new septic receiving, new sludge handing, 
decommission old plant and produce a Type II effluent for 
irrigation.

CWT PDC $50,000,000.00 Yes-BC $10,000,000.00

67 16 12971 Pettus MUD 507 The Pettus M.U.D. wastewater treatment plant is 
experiencing an excessive amount of repairs and is in need of 
a major rehabilitation of the plant. Deteriorated components 
throughout the District’s existing wastewater treatment plant 
facility warrant repairs almost weekly and thus prevents an 
efficient delivery/circulation/treatment process. To rectify this 
continual repair process, as well as re-establish an efficient 
delivery/circulation/treatment process, the District has elected 
to accomplish various improvements at the existing facility. 
Such improvements are expected to generally consist of 
taking the necessary measures for dewatering existing 
components to enable repairs to be accomplished; repairing 
cracks in existing concrete aeration ditch, concrete contact 
chamber and concrete clarifier; demo-ing and replacing 
existing clarifier components (mechanism, gear, drive, upper 
and lower bearings, trough, skirt, weir plates and rake); 
replacing two (2) existing return activated sludge (RAS) 
pumps, RAS valves, RAS automation and RAS electrical; 
replacing three (3) existing aeration pumps and motors, 
aeration automation and aerat

CWT PDC $664,000.00 50%

87



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

20 50 12996 Pharr 76,727 Potential SSO and future deficiencies with TCEQ 
requirements. City of Pharr has considered to Consolidate 3 
existing Lift Stations and built one centralized to abandon the 
over 40 year old lift stations located on the South Portion of 
the City Limits.  They have also considered eliminating 2 
other Lift Stations by construction a gravity line from the lift 
stations to an existing collection system that was constructed 
for this purpose approximately 11 years ago at the 
northeastern part of the city. The city has also considered to 
construct a gravity line to Eliminate an existing Lift Station 
that is been in service for over 50 years.  This lifts station is 
the first lift station ever built at the city and is located at the 
central region of the city.   

CWT PDC $19,080,020.00 30%

85 10 13185 Ralls 1,990 N/A consequent to the disaster that will be addressed by the 
proposed project. Add additional sheets as necessary. The 
existing WWTP was constructed approximately 50 years ago. 
The major components of the existing WWTP include: an 
influent bar screen, an Imhoff tank, wastewater stabilization 
ponds and sludge drying beds. We propose to convert the 
existing treatment system to a facultative lagoon system with 
newly lined ponds. The proposed WWTP will be constructed 
while the existing WWTP remains in operation.
Upon completion of the proposed WWTP, the existing plant 
headworks plant will be removed from service, 
decommissioned, and demolished once the proposed 
facultative lagoon is functioning. The proposed plant shall 
consist of an influent mechanical fine bar screen a facultative 
lagoon, two stabilization ponds (using the existing ponds) and 
an effluent pumping station to transport the treated 
wastewater the permitted land irrigation system. Each of the 
ponds will be provided with a clay or

CWT PADC $1,103,280.00 50%

79 11 13188 Reno 2,736 The City of Reno currently has no collection system for 
wastewater. This project is proposed to eliminate all on-site 
sewage facilities within the City of Reno. Wastewater will be 
collected and transported to a new WWTP within the city.

CWT PADC $17,287,000.00

88



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

28 40 13189 Richland Springs 310 The City is operating an unpermitted wastewater treatment 
plant and has been for the last 14 years.  The City's discharge 
permit expired in 2004. The existing wastewater treatment 
facility was constructed in the 1960's and does not meet 
current design criteria. Since the discharge permit was 
allowed to expire 14 years ago all facilities covered by a new 
permit will have to meet current design criteria. It is not 
possible to upgrade the current ponds and keep them in 
operation at the same time. Richland Springs must construct 
a new wastewater treatment facility.

CWT ADC $2,887,500.00 70% Yes-BC $2,000,000.00

82 10 13175 Richland Springs 350 physical deficiencies The wastewater treatment system for 
the City of Richland Springs is very old and currently 
dysfunctional and needs to be replaced.

CWT PDC $2,012,500.00 70%

89



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

17 55 13170 Rio Grande City 20,400 A.Health, Sanitation:
As stated previously, the RGC WWTP is currently under order 
by the TCEQ to
plan and construct an expansion. Discharge records show
that the plant has
exceeded 90% of it’s permitted discharge capacity. Any
further increase in
flows especially during high intensity rainfall events, would
likely result in
untreated waste being discharged into the Rio Grande River.
This would imperil
municipalities downriver that take water from the river and
would be a grave
violation that would likely result in heavy fines for the City.

B. Aging Infrastructure
The increased flows contributed by development is
exacerbated by obvious
infiltration problems within the sanitary sewer collection
system. Repair to the
collection system in order to minimize infiltration is part of the
solution that may
be undertaken under different circumstances by City Staff or
by a contractor at
a later time. The immediate problem is the expansion of the
treatment capacity
of WWTP and the replacement or  The RGC WWTP is now in
need of an expansion. While rated at 1.5 MGD, records show
that discharge flows have exceeded 90% of capacity several
times in the past two years. Currently, the 2009 expansion is
operating well. The clarifiers are in a state of disrepair and
need to be rehabilitated or replaced. The chlorine contact
chamber and chlorination system need to be rehabilitated or
replaced. The sludge drying beds are not able to keep pace
with the increased discharge flows and the oxidation ditches
have been pressed into service as sludge holding ponds, in
violation of the plant’s permit. The City is being held under
violation and enforcement by the Texas Commission on
Environmental Quality (TCEQ) and has been notified to begin
planning and constructing an expansion of the plant.

CWT PDC $6,952,050.00 30%

90



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

72 14 13067 Roby 643 The City of Roby has never removed solids from its WWTP. 
The existing WWTP consists of an extended aeration 
oxidation ditch followed by an irrigation lagoon which supports 
an onsite irrigation system. Since the existing WWTP does 
not have a clarifier, solids have built up within the oxidation 
and lagoon, reducing effective capacity over time. The 
proposed project includes rehabilitation of the existing 
headworks, restoration of oxidation ditch capacity, 
replacement of the existing aeration system, and restoration 
of lagoon capacity. The proposed project will also include 
development of an asset management plan for the facility.

CWT PDC $964,000.00 Yes-BC $964,000.00

26 41 13181 Rockdale 5,492 N/A Sewer collection system replacement due to broken 
vitrified clay pipes (VCP) causing infiltration and inflow (I&I) at 
the wastewater treatment plant to be excessive. 

CWT PDC $4,100,000.00 50%

73 14 13068 Roma 18,903 Completion of the proposed improvements is needed to 
maintain compliance with the City's current discharge permit 
limits. The City's WWTP was constructed in the early 2000s 
and is need of specific repairs at the WWTP facility, as well as 
repairs to one of its major lift stations in the City's collection 
system, including replacement of pumps, addition of a 
mechanical screen and addition of an odor control system. 
Needed rehabilitation at the City's WWTP include the existing 
grit removal system, the return activated sludge (RAS) and 
waste activated sludge (WAS) system, the existing clarifiers, 
the existing UV disinfection system, the existing solids 
dewatering system, and the WWTP's onsite support systems. 
The proposed project will also include the development of an 
asset management plan for the City's wastewater system.

CWT PDC $4,569,000.00 70% Yes-BC $4,569,000.00

25 41 13027 Rosebud 1,415 The existing facility utilizes older equipment which has 
become more difficult to find replacement parts and if found 
are becoming increasingly expensive to obtain. The Rosebud 
WWTP was constructed over 30 years ago and is nearing the 
end of its' life expectancy. The treatment process utilized by 
the existing treatment facility is outdated and can be replaced 
with new treatment technology that are capable of meeting 
new State discharge requirements and also resulting in 
reduced operation and maintenance costs. The City intends 
to utilize TCEQs FMT program for asset management.

CWT PDC $7,047,000.00 30% Yes-BC $4,900,000.00

91



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

62 20 12968 San Antonio River 
Authority

106,463 Salitrillo Wastewater Treatment Plant expansion and 
improvements is necessary to address the additional growth 
in the service area. Currently the plant is consistently 
reaching 85% of it's current permit capacity. It is anticipated 
that 90% of it's current capacity will be reached in the next 
year. In order to stay compliant with the plant's TCEQ 
Wastewater Discharge Permit, Salitrillo will need to be 
expanded to 7.5 MGD to address the additional flow. 
Additionally the 100 year floodplain has changed since the 
construction of the plant and subsequent expansions. This 
floodplain change has posed problems for the current 
hydraulics of the plant and several improvements will be 
needed to address these challenges. Salitrillo Wastewater 
Treatment Plant needs to be expanded from 5.83 million 
gallons per day (MGD) to 7.5 million gallons per day to meet 
ultimate build out conditions of the service area and Texas 
Commission on Environmental Quality permit requirements.  
Additional plant improvements will be made at this time 
include, but are not limited to, replacing equipment that has 
reached the end of it's useful life, addressing plant processes 
that are in the 100-year floodplain, constructing an effluent 
pump stations to address hydraulic challenges caused by the 
increase to the 100 year floodplain, reconstructing roads, 
replacing and upgrading laboratory facilities and office 
building, odor control, sound attenuation, and improvements 
to the electrical and motor control center. This project will be 
procured using design build. 

CWT DC $25,000,000.00

92



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix G. Project Priority List - Alphabetical

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

4 80 12988 San Antonio Water 
System

1,724,561 The lake discharges periodically in response to significant 
rainfall events. Discharges occur through a gated-spillway 
structure into Cottonmouth Creek, which flows into the 
Medina River. When discharges occur, SAWS is required to 
monitor and report flow, as well as water quality sampling 
results of analysis for constituents pursuant with requirements 
in TPDES permit WQ0010137004.  Due to the eutrophic 
nature of the lake and its correspondingly high phytoplankton 
biomass, the facility has periodically not met permit limits for 
pH, Biochemical Oxygen Demand, Dissolved Oxygen, and 
[...]
Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

1 93 13037 Sandbranch 190 Existing private septic systems are old and deteriorated. Most 
of the properties are not sized to meet the minimum lot size 
for septic systems. A sampling of nearby water wells in 2019 
indicated possible contamination from failing or inadequate 
septic systems. The proposed project connects 43 septic 
systems to a public sewer. The wastewater will be collected 
and pumped to the existing Southside Wastewater Treatment 
Plant that is owned and operated by Dallas Water Utilities 
(DWU). The new wastewater system improvements include 
installing approximately 30,000 linear feet of new PVC 
wastewater lines, a lift station and appurtenances such as 
manholes, sewer tap connections, etc. Land will need to be 
acquired for the new lift station. 

CWT P $30,000.00 70% Yes-BC $3,000,000.00

106



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

2 91 12999 Iola 424 The Town of Iola does not have a municipal sanitary sewer 
system. The existing individual on-site sanitary sewage 
facilities (OSSFs) are not adequate to meet the State of 
Texas and Grimes County Health Department regulations. A 
majority of these OSSFs are not functioning properly due to 
age, soil conditions, or available treatment area and are 
experiencing back-ups, leakage, or direct discharge of 
untreated wastewater. This wastewater is frequently visible in 
a large number of the yards and ditches, posing health, 
safety, and environmental concerns. A nuisance investigation 
in the Town of Iola, Grimes County, Texas, was conducted by 
the Department of State Health Services (DSHS) at the 
request of the Texas Water Development Board (TWDB) on 
February 9, 2011. A nuisance determination was granted by 
the DSHS on February 21, 2011.  An asset management plan 
will be prepared as part of the proposed project. A system-
wide energy assessment/audit/optimization study will be 
completed as part of The proposed collection system will 
utilize gravity flow to collect raw sewage from each service 
connection and transport it to the proposed wastewater 
treatment plant site. Four (4) submersible pump grinder lift 
stations and one (1) submersible pump full body lift stations 
are proposed in the system, as well as one (1) submersible 
pump full body lift station at the wastewater treatment plant 
site. The gravity lines are proposed to be ASTM D-3034 SDR 
26 PVC pipe and the force mains are proposed to be ASTM 
D-2241 SDR 26 Class 160 PVC pipe. The gravity flow
collection system will consist of approximately 50,000 linear
feet of 6-inch and 8-inch gravity lines as well as 9,000 linear
feet of 2-inch and 4-inch force main. Approximately 175
manholes will be installed in appropriate locations along the
gravity collection lines.  Several easements will be needed for
the collection system.

Asset Management - The Town of Iola has minimal assets at 
this time.  The Town does not have a water syst

CWT C $9,900,000.00 70% Yes-BC $2,000,000.00

107



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

3 80 13168 NW Harris Co MUD #  5 TX0072346 40,853 None The total amount of expected effluent from both 
WWTPs with the current number of connections is 
approximately 550,000 gpd.  After the subdivisions served by 
WWTP No. 2 are built and occupied, the projected amount of 
effluent from those connections will be approximately 786,000
 gpd.  The District’s Home Owners Association’s will still need 
to rely on current potable lake make-up wells until WWTP No. 
2 has the ultimate number of connections projected by current 
development.  The make-up wells will remain in place also to 
serve as a back up to the reclaimed water plants if demand is 
higher than the anticipated effluent from the communities or 
one of the plants has to be taken out of service for repairs.

CWT C $16,225,000.00 Yes-BC $11,763,000.00

4 80 12988 San Antonio Water 
System

1,724,561 The lake discharges periodically in response to significant 
rainfall events. Discharges occur through a gated-spillway 
structure into Cottonmouth Creek, which flows into the 
Medina River. When discharges occur, SAWS is required to 
monitor and report flow, as well as water quality sampling 
results of analysis for constituents pursuant with requirements 
in TPDES permit WQ0010137004.  Due to the eutrophic 
nature of the lake and its correspondingly high phytoplankton 
biomass, the facility has periodically not met permit limits for 
pH, Biochemical Oxygen Demand, Dissolved Oxygen, and 
Total Suspended Solids.  SAWS is exploring the concept of 
constructing approximately 115 acres of treatment wetlands 
downstream of the Mitchell Lake dam to improve the quality 
of water discharged to the receiving stream.  Under this 
approach, the lake-wetland system would operate at a 
relatively constant flow rate through the coordinated 
management of stormwater runoff and discharges from the 
Leon Creek Water Recycling Center (LCWRC) into the lake, 
and releases from the lake to the constructed wetlands.  
During dry weather, flow from LCWRC would be pumped to 
the lake, as necessary, to maintain lake levels at a minimum 
water elevation of 517.5 ft msl, maintain avian and aquatic 
habitats, and to provide for a minimal amount of base flow 
through the constructed wetlands located below the dam.  
Outflow from the wetlands would be discharged to either 
Cottonmouth Creek or to the Medina River.  Operational 
strategies are being developed for maximum surface water 
elevations of 525.8 ft msl and 521.8 ft msl, along with

GPR D $6,938,096.00 Yes-BC $3,250,000.00

108



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

5 71 13171 Horizon Regional MUD 3,313 The residents report that a significant percentage of septic 
systems have failed resulting in surface ponding of 
wastewater on the subject lots or running off into adjacent 
streets.  Installation of a wastewater collection system within 
Horizon View Community for routing to the existing Horizon 
Regional MUD wastewater treatment plant. This would be 
include approximately 36,000 feet of 8-inch sanitary sewer 
and approximately 1800 feet of 12-inch sanitary sewer within 
the Horizon View Community. The lines will be placed within 
existing road right of way requiring removal and replacement 
of 44,830 square yards of asphalt paving. 

As the addition of Horizon View Community is an unplanned 
addition to the Horizon Regional MUD for each wastewater 
connection within the Horizon View Community. This will be 
used by Horizon Regional MUD as part of the funding to 
support expansion to the wastewater treatment facility 
required in part by the allocation of capacity to the Horizon 
View Community. 

CWT PADC $11,000,000.00 50%

6 71 13174 Vernon 10,887 N/A The project in the IUP includes improvements to the 
City's WWTP.  The plant aged and almost every plant is need 
of rehabilitation or replacement.  The attached Notice of 
Violation list shows that the plant has had instances in the 
past few years of failing to meet permit limits.  This is due to 
the dilapidated state of many plant components.  The City is 
proposing, to rehabilitate both the primary and secondary 
clarifier, add a second primary clarifier, replace headworks 
units including, grit removal and bar screen, rehabilitate the 
main lift station, rehabilitate the existing sand filers, replace 
the belt press and rehabilitate and add control and 
automation processes throughout the plant.  The City is also 
proposing to install 8 miles of treated effluent line from the 
WWTP for beneficial reuse.

CWT PDC $6,700,000.00 50%

109



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

7 70 12965 East Texas MUD of 
Smith County

TX0032484 1,830 The City of Winona's WWTF consistently fails to meet the 
requirements of its TPDES Discharge Permit.
 This project is intended to close the City of Winona 
wastewater treatment facility (WWTF) because the WWTF 
consistently fails to meet the limitations of its discharge 
permit. The plant has received many Notices of Violation, and 
was under Enforcement Action in 2013 (Docket No. 2012-
1358-MWD-E) and 2018 (Docket No. 2015-072-MWD-E).

A lift station will be constructed at the site of the City's WWTF 
of sufficient capacity to pump peak flow of wastewater from 
the WWTF, through a 6" Force Main 2.4 miles south along SH 
155 to a WWTF owned by East Texas Municipal Utility District 
(ET MUD). The ET MUD WWTF is of sufficient capacity to 
accept wastewater from the City of Winona. The ET MUD 
WWTF has a history of consistently meeting the  parameters 
of it's discharge permit.

CWT PADC $2,909,600.00 30%

8 70 13182 Gregory 2,000 The existing wastewater treatment plant is reaching its 
capacity.  Collection system I/I is present, and if a new plant 
site is selected, new transmission lines will be needed to 
deliver flows to the new plant site. The City of Gregory owns 
and operates a wastewater treatment plant (WWTP) that is 
approaching its design capacity. The plant is reaching 75% of 
its permitted average daily flow at times during the year. The 
project will include planning, land acquisition, design, and 
construction of a new WWTP, and decommissioning of the 
City's existing Roloff Wastewater Treatment Facility, 
WQ0010092001. The project will also include the 
rehabilitation of its collection system to remove I/I, and the 
construction of improvements to transport flows to the new 
WWTP from the decommissioned plant site. The project will 
enable the City to treat flows with one plant instead of two or 
more, and it will provide energy savings equipment 
(compared to the existing plant) at the new WWTP. It will also 
allow the City to provide enough treatment capacity to meet 
City needs, including the removal of I/I throughout the City, to 
help address impacts on Corpus Christi Bay, Segment No. 
248. 

CWT PADC $44,132,273.00 Yes-BC $150,000.00

110



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

9 70 13008 La Joya 4,229 The city maintains a lagoon based wastewater treatment 
system which is under capacity and under performing 
requiring improvements. The existing pond system is cited for 
TCEQ violations due to effluent parameters not meeting the 
discharge requirements.  The city plans to remove the 
existing 0.5 mgd lagoon system from service and replace it 
with a activated sludge based mechanical system to be 
located adjacent to the current ponds. The project includes 
aeration basins, blowers, pump station, secondary clarifier, 
chlorination and a generator system. the current flows are 
above 85% capacity and is in need of an upgrade.

CWT C $9,580,000.00 50%

10 66 13017 Pecos City 9,552 The current facility in Pecos has reached a discharge rate 
that triggers them to be in design or construction of a new 
plant. The increase in flow is due to the large influx of workers 
in the booming oil field.

Additionally, to irrigate lands not in the plant's evaporation 
disposal site would require the treatment plan to meet a 5 
CBOD / 5 TSS requirements. Construct a new 3.5 MGD 
wastewater treatment plant using an advanced process such 
as sequencing batch reactors, new head-works, new bar 
screening, new septic receiving, new sludge handing, 
decommission old plant and produce a Type II effluent for 
irrigation.

CWT PDC $50,000,000.00 Yes-BC $10,000,000.00

11 65 13024 Lone Oak 786 The City of Lone Oak is currently experiencing capacity 
issues at their WWTP. The existing WWTP effluent flow is 
above the 75% permitted flow. This may pose a TCEQ 
compliance issue, if planning to has not begun for expansion, 
which can lead to a potential health and safety danger. The 
City of Lone Oak proposes to increase the capacity of their 
wastewater treatment plant to continue to provide adequate 
sanitary sewer services to their community. Improvements 
consist of increasing the existing lagoon treatment plant or 
installing a packaged mechanical wastewater treatment plant.

CWT PDC $2,750,000.00

111



Texas Water Development Board
SFY 2020 Clean Water State Revolving Fund

Intended Use Plan
Appendix J. Project Priority List - By Rank

Rank Points PIF # Entity NPDES # Population Project Description EPA 
Cat.

Requested 
Phase(s)

Total Project Cost Disadv 
%

Green 
Type

GPR Related 
PIF #'s

POTW

12 63 13033 Comanche 4,320 Inflow and infiltration has caused inefficiencies at the 
wastewater treatment plant resulting in violations including: 
failure to meet the limit for one or more parameter, exceeding 
the permit limit by more than 40%, and failure to maintain 
permit limits. The proposed project consists of replacing 
existing sewer lines throughout the City's collection system 
which are known to cause significant inflow and infiltration 
(I/I). The phases would include planning, design and 
construction of the project.

CWT PDC $425,000.00 50% Yes-BC $425,000.00

13 61 13172 Westwood Shores MUD TX0027677 1,277 The District is struggling to meet the water demand of the 
public. Improvements at the wastewater treatment plant 
(WWTP) will allow reclaimed water to be used for irrigation at 
the golf course. This will reduce the amount of treated water 
being used for irrigation, and better allow the District to meet 
demands.

CWT PDC $1,945,000.00 Yes-BC $1,945,000.00

14 61 13056 Granger 1,419 The City's wastewater treatment plant has equipment that is 
approximately 20+ years old, and have reached the end of 
their expected life cycle.  The collection system is comprised 
of predominately clay wastewater pipe that has become brittle 
with age. The wastewater treatment rehabilitation includes the 
replacement of wastewater treatment equipment, including 
modification to piping, electrical service, controls, and 
monitoring equipment as required.  The rehabilitation of the 
City's lift stations includes the replacement of the station with 
a prepackaged lift station, including pumps, controls, and all 
piping as required.  The collection system rehabilitation 
includes the replacement of collection system pipe by trench 
or trenchless replacement as required.  The rehabilitation will 
include the replacement/rehabilitation of existing manholes as 
required to reduce infiltration and inflow.  The identification of 
system components requiring rehabilitation/replacement will 
be identified by a wastewater system master plan.  The 
master plan will include an asset management plan as well as 
an updated rate study.

CWT PDC $1,010,000.00 30%

112



Texas Water Development Board